Environmental status and action plan for prevention and control of pollution at Aurangabad

PROPOSED ACTION PLAN FOR INDUSTRIAL
CLUSTER AT AURANGABAD

o,
AR R TR,

MAHARASHTRA

e
i G i e
N1/ 4

MAHARASHTRA POLLUTION CONTROL BOARD
KALPATARU POINT, SION (E)
MUMBAI

= Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

ACTION PLAN FOR CRITICALLY POLLUTED INDUSTRIAL AREAS/CLUSTERS

OF AURANGABAD
CONTENTS
1 INTRODUCTION 1-11
1.1 Area Details including brief history (background information) 6
1.2 Location 6
1.3 Digitized Map with Demarcation of Geographical Boundaries and Impact 6
Zones
1.4 CEPI Score (Air, Water, Land and Total) 8
[...]
all locations through regular monitoring stations. Waluj MIDC is the major
generator of known carcinogens, probable carcinogens and other toxics, it is

therefore necessary to include specific parameters to measure.
Godavari River at Dhalegaon

Name of the program : NWMP Type of Sample . Surface
Class : N/A Frequency : Monthly (Trend)
Regional Office : Aurangabad Regional Lab : Aurangabad
D.0. (mg/l) ‘ B.0.D. (mg/l) | C.0.D. (mgll) | Nitrate (mg/ty | Fecal Coliform
YEAR : 2009
7.3 3.2 0.99 6.0
7.40 7.1 28 111 6.0
6.98 6.7 3.8 122 5.0
7.12 7.14 72 24 3.08 5
8.12 4.82 2.4 1.09 7.0
7.88 4.62 4.0 1.13 8.0
7.72 4.22 4.4 1.81 6.0
7.62 4.01 4.0 0.399 8.0
8.06 3.34 52 0.93 7.0
MIN| MAX | AVG | MIN | MAX |AVG|MIN|MAX| AVG | MIN | MAX|AVG| MIN |MAX| AVG |MIN| MAX |AvG|
6.98 8.12 76 334 73 547 24 72 411 24 24 267 0399 308 131 50 80 6.44
YEAR : 2010
REUITEY 7.9 4.39 6.0 1.605 7.0
February 7.4 7.1 2.8 1.116 6.0
March 8.4 6 3 0.1185 6

MIN| MAX | AVvG | mIN | MAx |avG|miN|max| Ave | MmN | MAx|AvG| MIN [MAx| Ave |MIN| max |avg|

TOTAL
74 84 79 439 71 58 28 60 393 0 0 0 01185 1.605 095 60 7.0 633
Godavari River at Raher

Name of the program : NWMP Type of Sample : Surface

Class 1 N/A Frequency : Monthly (Trend)

Regional Office : Aurangabad Regional Lab : Aurangabad
| Parameters

pH D.O. (mg/l) B.0.D. (mg/l) C.0.D. (mgfl) Nitrate (mgty | Fecal Coliform

| YEAR : 2009
[ vanvary | 7.38 6.7 3.9 0.83 5.0
[ February | 7.48 6.8 3.6 0.68 7.0
[ wvaen | 7.18 6.11 4.0 0.6 6.0
[ apit ] 8 7.2 4.8 16 2.48 4
\ May 8.21 5.83 3.8 16 4.0
E 8.2 7.1 2.8 0.63 4
T 8.42 7.37 4.46 0.2935 7.0
[ August | 8.17 4.84 3.24 0.46 7.0
[ september | 7.98 4.60 4.2 1.59 8.0
[ october | 7.52 3.54 4.2 1.286 7.0
[ November | 7.82 3.68 40 0.266 7.0
[ December | 7.97 3.2 4.4 0.72 7.0
MIN‘ MAX |AVG‘ MIN ‘ MAX ‘AVG‘MIN‘MAX| AVG ‘MIN‘MAX‘AVG‘ MIN‘ MAX ‘AVG|MIN‘ MAX ‘AVG|
\ 718 842 7.86 32 737 558 28 48 395 16 16 1.330.266 248 095 4 80  6.08
\ YEAR : 2010
[ sanuary ] 78 4.65 5.0 0.95 7.0
[ February | 7.48 6.88 36 0.682 7.0
[ waren ] 8.6 3.4 0.1558 6

P
i

Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

Name of the program
Class
Regional Office

Godavari river at Jaikwadi Dam, Paithan.

: NWMP Type of Sample . Surface
: N/A Frequency : Monthly (Baseline)
: Aurangabad Regional Lab : Aurangabad

Months

|

Parameters

Dissolved Oxygen B.O.D. C.0.D. Nitrate Fecal Coliform
(mg/l) (mg/l) (mg/l) (mg/l) (MPN/100 ml)
7.1 3.4 1.3 4.0
6.92 3.2 1.3 6.0
7.0 34 1.0 5.0
7.2 4.8 16 1.53 5
7.08 4.8 0.824 4.0
6.65 3.8 0.54 5
6.31 2.0 8.0
4.4 24 0.6 6.0
4.22 5.0 0.76 9.0
4.27 4.0 0.095 8.0
3.92 4.2 0.25 7.0
3.44 5.4 1.175 6.0

MIN| MAX | AVG MIN | MAX | AVG |MIN| MAX AVG| MIN| MAX AVG MIN | MAX | AVG | MIN| MAX | AVG

TOTAL

MIN‘ MAX ‘ AVG‘ MIN ‘ MAX ‘ AVG | MIN| MAX ‘ AVG ‘ MIN| MAX ‘ AVG‘ MIN ‘ MAX | AVG ‘ MIN‘ MAX ‘ AVG ‘

732 85

7.96

TOTAL
726 827 768 344 72 571 20 54 387 16 16 133 0 153 078 40 90 6.8
YEAR : 2010

7.8 4.4 5.4 0.3644 4.0

7.32 6.92 3.2 1.364 6.0

8.2 3 0.0502 6

8.5 5.9 26 0.1483

2.8 0.1808 4

4.4 6.92 431 26 54 425 O 0 0 0.0502 1.364 053 40 6.0 5

2.1.3 Predominant sources contributing to various pollutants

The effluent generated by the four MIDCs in Aurangabad district
is about 13.42 MLD and it comprises mainly of trade effluent and
domestic waste from industrial clusters. The other major source
of pollutants is the unorganized sector, like auto service stations,
hotel industry and very small illegal units in residential areas.
The main source of carcinogenic pollutants, probable
carcinogen and other toxins are bulk drugs and electroplating
industries.

2.2 Sources of water pollution

2.2.1 Industrial

There are 133 trade effluent generating industries in 4 major
clusters in Aurangabad district and the total effluent generated
is to the tune of 13.42 MLD. The break up is as below:

Cluster name No. effluent gene- | Quantity of effluent
rating industries in MLD

Shendra MIDC 05 0.7

Chikhalthana MIDC 21 2.0

Waluj MIDC 105 10.72

Rly.Stn. MIDC 02 negligible

Total 133 13.42

- Maharashtra Pollution Control Board.




Environmental status and action plan for prevention and control of pollution at Aurangabad

The major source of high BOD and COD generating units are
bulk drugs, breweries, distilleries and some types of chemical
industries. The major source of carcinogens, probable
carcinogens and other toxins are bulk drugs and electroplating
industries.

2.2.2 Domestic

Of the 107 MLD of domestic waste generated by Aurangabad
Municipal Corporation, only 6.5 MLD of sewage is treated and
the remainder is disposed without treatment into adjacent water
bodies.

Further, residential areas/villages along the periphery of the
industrial area and Corporation area also contribute substantially
to the pollution load.

Indiscriminate discharge/ application of treated/ partially treated
sewage water to land for gardening or irrigation poses the risk of
contaminating major water bodies.

2.2.3 Others (Agricultural runoff, leachate from MSW dump, illegal dump site
etc.)

With overuse of fertilizers and pesticides being a significant
issue, percolates/ seepages/runoffs cause pollution hazards in
areas adjoining all 4 MIDCs. The Aurangabad Municipal
Corporation does not have a scientific, secured solid waste
dump and wastes are illegally dumped at various locations, The
runoffs, leachates and percolates from these site pose a real
and urgent threat. A site for disposal of MSW is identified at
village Oalshi Pokhari, S.No. 5 & 6, Tal. and dist. Aurangabad.

2.2.4 Impact on surrounding area (outside the CEPI Area) on the water
courses/drainage system of the area under consideration

The cumulative effect of pollutants on the major drinking water
sources is felt by the people using the river water further
downstream as they are completely dependent on the this water
for domestic as well as agricultural use. The major part of
untreated domestic waste of Aurangabad city is discharged
through Kham river into Reservoir of Paithan Dam on Godavari
river. The water from this reservoir is pumped for industrial as
well as domestic purpose for Aurangabad city.

2.3Details of Water Polluting Industries in the area/cluster

In the Shendra MIDC area, there are 10 water polluting industries. Total
guantity of industrial effluent generated from Shendra MIDC area is 0.8
MLD and total domestic effluent generated is 0.1 MLD. In the Chikalthana
MIDC area, there are 21 water polluting industries. Total quantity of

= Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

industrial effluent generated from Chikalthana MIDC area is 1.5 MLD and
total domestic effluent generated is 0.5 MLD. All the effluent generating
industries have provided ETPs.

In Waluj MIDC area, there are 105 units which are water polluting. Out of
105 industries 45 industries generate industrial effluent more than 10
CMD. Total quantity of industrial effluent generated from Waluj MIDC area
is 10.72 MLD and total domestic effluent generated is 3.928 MLD. The
total BOD load in the area is 8.69 kg/d. Major industrial effluent generated
is from M/s. Bajaj Auto Ltd. is to the tune of 2680 CMD. All the large and
medium scale industries generating industrial effluent have provided
ETPs. A few of the industries have also provided Chrome recovery plants.

There is possibility of leakages, seepages, spillages from very old ETPs.
To overcome such problems revamping of such ETPs shall be essential.
Another major cause of ground water pollution is unscientific disposal of
treated effluent on land. The advanced method should be adopted by the
Bulk Drug units for solvent recovery from high concentrated stream.

Also most of the small scale cottage type water polluting industries are
unable to provide full-fledged treatment due to lack of finance, thereby
causing ground water pollution by discharging substandard effluent on
land. To overcome this problem CETP is necessary. The Waluj CETP is
presently ready for commissioning.

2.4Effluent Disposal Method- Recipient water bodies etc.

Discharge of treated trade effluent is not permitted into the water bodies.
All the industries are directed to apply treated trade effluent with specific
standards to land for agriculture/ gardening purpose. Stringent standards
of 30 BOD for the treated effluent applied for gardening is imposed in the
consent granted by the Board. After commissioning of the CETP, no
individual industry will be permitted to discharge effluent over land.

2.5Quantification of wastewater pollution load and relative contribution by
different sources viz. industrial/domestic

The major source of wastewater pollution is untreated sewage disposed
from Aurangabad municipal corporation area and adjacent pockets of
habitation. 107 MLD of sewage is generated and only 6.5 MLD is treated.
The industrial pollution generated from the industrial sector is as follows.

Cluster name No. effluent generating | Quantity of
industries effluent in MLD

Shendra MIDC 05 0.7

Chikhalthana MIDC 21 2.0

Waluj MIDC 105 10.72

Rly.Stn. MIDC 02

Aurangabad City - 107

Total 133 120.72

= Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

2.6 Action Plan for compliance and control of pollution

2.6.1 Existing infrastructure facilities — water quality monitoring network,
ETPs, CETP, Sewage Treatment Plant of industry (STPs), surface
drainage system, effluent conveyance channels/outfalls, etc.

The MIDC Area, Waluj is established in the year 1982-83 and
located on Aurangabad-Pune State Highway at a distance of
about 20 km. from Aurangabad City. The total area of MIDC is
about 1520 Hectares. There are about 1400 No’s of industries
which cover all small, medium and large scale industries. Most
of the large and medium scale units are polluting in nature and
the major water consumers as well as major effluent generating
units. In MIDC, mainly engineering (electroplating and surface
treatment), chemical and  bulk  drugs, breweries,
pharmaceuticals, etc. are also established. The total quantity of
effluent generation from units located in MIDC Waluj Area is
10.0 MLD which includes 7.0 MLD industrial and 3 MLD
domestic effluents.

Large and medium scale industries are having own treatment
facility consists of primary, secondary and tertiary treatment.
Most of these industries have adequate land for the disposal of
their treated effluent, but the disposal of treated effluent is not in
a scientific manner in many cases. Small scale industries have
provided primary treatment facility and are inadequate to treat
the effluent to prescribed standards. The substandard effluent
generated from such industries is being disposed in the
environment.

A common effluent treatment plant is established to overcome
this scenario in Waluj MIDC. The plant is ready for
commissioning. Work of collection pipelines from all the
industries for collection of effluent from individual industry is in
progress.

Details of CETP:

Plan Capacity : 10 MLD

Total Plot Area : 133650 Sg. M

Total built up area 1 7767.81 Sg. M

Project Cost : Rs. 1700 Lacs

Treatment Scheme : Primary Secondary and followed by

Tertiary treatment
Total No of CETP Members : 399
Unit Operation of CETP:
Collection Tank —>O0il & Grease Trap —>Neutralization Tank -
Primary Clarifier - Aeration Tank (Diffused) - Secondary Clarifier
- Filter Press - Polishing Tank - Activated Carbon & Sand Filter
- Treated Effluent Collection Tank

= Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

Equalization Tank (Capacity 3847 CU.M.)

P.S.F. and A.C.F.

Maharashtra Pollution Control Board.




Environmental status and action plan for prevention and control of pollution at Aurangabad

Disposal:

Approximately 3 Km pipeline is to be installed for the disposal of
treated effluent into the Kham River. The order has been placed by
MIDC Aurangabad. MIDC has appointed NEERI for carrying out
detailed study of Kham River & give suggestion to locate the exact
disposal point. Recently State Government environment clearance
committee has refused the permission for disposal of the treated
effluent from the CETP into Kham river. They have directed to use the
treated effluent for gardening and irrigation purpose

S

B

]\\

Zz-
;m

Schematic proposed diagram of disposal point & pipeline for CETP, Waluj
Present Status of CETP:

Intake Well of MIDC

The construction of CETP (10 MLD) is awaiting environmental
clearance from State Govt. and is ready for commissioning

2.6.2 Pollution control measures installed by Industries

All the large scale and medium scale industries have provided
primary and secondary treatment facility for treatment of the
trade effluent generated. Board has persuaded large industries
to adopt cleaner technologies. Following are the industries who
have adopted cleaner technologies:

Chrome recovery plant has been installed and operated by M/s.
Metalman Industries. Metal recover plant has been provided by
M/s. Endurance group of Companies and M/s. Durvoalve
industry.

RO system is being installed and operated by M/s. Orchid
Chemicals, and M/s. Radico distillery. Multi effect evaporators
are being used by M/s. Radico distillery and M/s. Pranav
Agrotech distillery. Raamri, M/s Skol brewery and M/s. Foster
() Ltd. have also provided RO system and are generating bio-
gas from there UASB plant. M/s. Canpac industries have
provided central fume extraction system and these fumes are
treated by thermal oxidation system.

= Maharashtra Pollution Control Board. -




Environmental status and action plan for prevention and control of pollution at Aurangabad

2.6.3 Technological Intervention

2.6.3.1 Inventorisation of prominent industries with technological gaps

Bulk drug industries 19 numbers are mainly responsible
for emissions and discharge of carcinogenic compounds
in the form of VOC'’s are identified. Further emissions
from breweries are also identified for emissions of VOC'’s.
Electroplating industries are also major source of heavy
metal pollution in the area.

2.6.3.2 Identification of low cost and advanced cleaner technology for
pollution control

Using de-mineralized water (DM water) for electroplating
industries and solvent recovery system from effluent is
recommended to these industries by the Board, to reduce
water pollution. Board has already stipulated conditions of
metal bearing waste segregation for small electroplating
industries and in case of more than 10 m3/d effluent
generating electroplating industries condition of metal
recovery has been stipulated.

The solvent recovery potential of bulk drug industries will
be assessed and they will be asked to improve the
solvent recovery process as a short term measure.

2.6.4 Infrastructure Renewal

2.6.4.1 Details of existing infrastructural facilities

In Waluj MIDC the work of laying collection pipeline for
collection of treated effluent from individual industries is in
progress. About 35 Km. of pipeline has been laid in
phase 1 of MIDC. The work of laying of pipeline is more
than 90% complete in Phase 2. Chikalthana and Railway
Stn. MIDC’s do not have proper effluent collection and
disposal system.

Six water quality monitoring stations are fixed under
NWMP and SWMP. The Aurangabad office has a full-
fledged laboratory for analysis of water samples
collected. Large industries have provided laboratories for
self analysis of their samples.

2.6.4.2 Need of up gradation of existing facilities

Of the 107 MLD of trade effluent generated in
Aurangabad city, only 6.5 MLD is treated and the rest is
discharged without treatment into adjacent water sources.
There is a need to lay underground sewerage lines and
provision of STP at the earliest.

An additional 5 stations for water quality monitoring need
to be set up at following locations near confluence points